RADIO CONTROLLED ELECTRIC POWERED FF RACING CAR

O =

HONLCA CR-X
PEUGEOT 205 wrv01

1:12 SCALE

! THE FINEST RADIO CONTROL MODELS




2 CHANNEL RADIO SYSTEM

Receiver

Transmitter

THINGS NEEDED BESIDES TEZ KiT

(2 Chanrel Radio System)
Servo
Two types of radio control sets are on the market,
the stick type and the steering wheel type.
Choose which ever you like.

Note: The dimension: snown are the maximum sizes which will fit.

BATTERY PACK

7.2V Power Battery or 7.2V-1200mAh Racing Battery in similar shape
to the oune shown here is required. The Kyosho #2306 or #2218
are good choice.

CHARGER

You'll need a charger to charge your battery, Kyosho offer one type:

Model Name Time Features

The best fully automatic
No. 1845 Lambda Quick Charger 20 min. operation. Easy to use,
(DC12V) suitable for compec.ition.

No. 1845
Lambda Quick Charger




REQUIRED TOOLS

The;e are ;nc;udgg ) These are not included with the("Honda CR-X"cyanoacrylic adhesive
with the "Honda CR-X" S17: L.M.S5.) (Crazy)
- PhilTlips e ==
1.5mm Allen Wrenchj = 2~ =) screwdriver
(= —R==——3) 5.5mm & 7mm
Silicon Grease S Box Driver
——=5 ¢ Scissors

<t¢:::::]§ ‘!%EED

Screw locking compound Needle Nose
Pliers
a5 <
g\

. Polyca Micron Line
Wire Cutters Padnit Tape
Awl =
Sharp Hobby Brush

Knife

Pliers

- Screwdriver (M)

LT )

HOW TO CHECK YOUR RADIO SYSTEM

Follow steps 1-8.

1. Install the batteries into both .the transmitter and receiver. If your radio is a
rechargeable system, charge it as outlined in the manual that came with your set.

2. Unravel the receiver antenna and plug the servo and battery connectors into the
receiver.

. Extend the transmitter antenna.
Turn On the power-switch of the transmitter.
. Turn On the power switch of the receiver.

Set the small trim levers to the center position and make sure that both main control
sticks are also centered.

7. Move both main control sticks slowly through their full travel. The servo horns
should move in proportion to the movement of your sticks.

8. When trim levers and sticks are at their neutral positions, the servo horns should
be centered. You may now turn off the transmitter, then the receiver and unplug the
servos and battery from the receiver.

(e TN S 2 I S LY
. .

Battery
Case 5 2 *IT IS IMPORTANT TO ALWAYS SWITCH

THE TRANSMITTER ON FIRST... THEN
THE RECEIVER. WHEN TURNING OFF
THE SYSTEM, TURN OFF THE RECEIVER
FIRST AND THEN THE TRANSMITTER.

Transmitter Receiver

Speed Control Servo

~ Steering Servo




A 2-channel radio control system is composed of a transmitter, receiver two servos,
and a battery holder (for the receiver).

*Transmitter ..... This is the part of the system that you hold in your hands to control
the model. Information is sent to the receiver and servos via radios
waves.

*ReceIVer s iownvi Receives the radio signals from the transmitter and sends them to the

appropriate servo.

*Servos .......... It Can be thought of as the "muscle" of the system. They actually move
the controls of the model. The receiver tells them which direction
to move and how much.

*Antenna ......... The transmitter antenna broadcasts the radio signal.
The receiver antenna (which is no more than a small wire tuned to a
precise length) picks up the signals so that the receiver can decode

them.
*Trim Levers ..... Adjust the neutral position of the servos from the transmitter.
Trim Tevers provide fine tuning of the steering and speed control.
*Battery Meter ... Allows you to see the condition of your transmitter batteries.
*Servo Horn ...... A small arm or wheel on a servo that transfers the movement of the
servo.

BEFORE ASSEMBLY

Please read through these instructions before assembly. Your thorough understanding of
the assembly will enable you to build the kit without difficulty. Check the components
in the kit prior to your startings the assembly. Any claims for replacements or refunds
for the model in the process of assembly will not be accepted.

[Please understand the following points before assembly]

1. Places where grease and "locktire" should be applied; :
Apply some grease, which is included in the kit, to the spots indicated with mark
£RK), and "locktite" with -—ewmm .

2. Small Parts
The small parts to be used such as screws, nuts, washers are illustrated in the
actual size on the attached sheet "The List of Small Parts". Pick up the correct
ones referring the size, shape, and the assembly number.

3. Some ?ints when screwing in a self-tapping-screw, (hereinafter referred to as TP
Screw).
*This model uses a lot of plastic parts, and many TP screws will be used for assembling.
*Do not use excessive force when tightening the self-tapping screws, or you may strip
the thread in the plastic. It is recommended to stop tightening it when the threaded
part on the screw goes into the plastic part and you feel some resistance from the
tightening.

4. Shape of Screw
*You can distinguish the ordinary screw form the self-tapping one by the shape of points
and thread.

TP Screw (e, The point is Ordinary Screw (mmmm Flat Head
! \ sharpened. i

Finer Thread
Coarse Thread

Cap Bolt Flat Head Screw Bind Screw Ordinary Screw
‘ﬁnmp : -
Larger ﬂm Smaller  (jmmmm
D - . i .
Thinner Thicker
Set Screw

Hexagonal Hollow




The letters and a number in
55. 8¢ the parenthesis indicate the
Pivot number of bag in which the
(FFA-8) parts are packed.

1. ASSEMBLY OF LOWER SUSPENSION ARM

* Assemble two sets of these.

(5)5.8¢ Pivot(FFA-8)

2)Lower
Suspention
Arm(FFA-2)
Assemble in
this direction.

(i)Lower Bracket

Press im the ball portion
(FFA-2)

into the socket with pliers.
(4)Lower Suspenst
Join the parts Shaft (FFA-8)

in the direction

Motor Mount

as shown.
(2)Lower (4)Lowe (7)Front Shaft Mount (FFA-4)
Suspension Suspension @h - (8) 6¢Metal (FFA-8)
Arm(FFA-2) Shaft (FFA-8)

(8)6gMetal

2. INSTALLATION OF MOTOR MOUNT  \FFA~8)

(9)Mechanmical
Deck Ball(A)

(9)Mechanical Deck (FFA-4)

Ball(A) (FFA-4)

(17)Main Chassis(FFA-1)

Assemble the chassis
with the reinforcing
| ridges positioned under-
1 side.

M3 x 12TP Screw ‘\\\\\\\\Té

3. INSTALLATION OF
DIFFERENTIAL GEAR

Screw

(pmmm M3 x 8 Screw

Screw

(10)Main Shaft

(13)Side Gear (FFA-5)

(11)Joint

ad (13)Side Gear
(14) (FFA-5)
—", Differential

Fit the part (11) and
(13) with their _
flats on ahe shaft:f'm

Put the differntial gear

irn tha Aivantian - _ _1



4. INSTALLATION OF REAR BULK HEAD

(15)Rear Mount

(16)Mechanical
Deck Ball(B
(FFA-4)

(16)Mechanical M3 Nut

Deck Ball(B)
(FFA-4) (17)Main Chassis
M3 x 8TP

Screw

M3 x 127P
Screw

Screw

5. INSTALLATION CF FRONT UPPER SUSPENSIGN

(18)Body Mount
(FFA-10) (20)Upper

(18)Upper Suspension Suspenrion(FFA—Z)
(

Holder (FFA-2) N= 3)Suspension

Color (FFA-4)

Djn M2 x 5 Flat Scraw

M3 Nut

(5)5.8¢ & O"_TTTT_TTE M3 x 8 Screw
Pivot (FFA-8) (5)5.8¢
(3) Suspension O ¢ i SZd=he
Color (FFh-4) (21)Upper Suspeps*on Pivot (hmmb M3 x 8TP Screw
Sheft (FFA-2) (FFA-8)
(4] (hmmmmp M3 x 12TP Screw
6. TNSTALLATIGN OF REAR UPPER =
SUSPENSION =] (18) Body Moun{—
| (22)Body Hoo
(19)Upper ‘ Spacer
Suspension (20)Upper Suspension

(FFA-2)

(3) Suspension Color
(FFA-4)

Holder (FFA-2)

(20) Upper
Suspension
(FFA-2)

(5)5.84 Pivot —&)
(FFA-8)

M3 x 25 Scre

(21) Upper Suspension Shaft

(3) Suspension (FFA-8)
Coalar(FRA_ZN



7. INSTALLATION OF CONTROLLER (23)Motor Cerd

(White) i " (31)Controller
| Stopper Metal
(FFA-10) \§§F
o (27)8¢Stopper M3 Nut(Gold)
s Ring (FFA-1 (30)Controller

Spring(FFA-10)

y R ,)f/ (25)Controller
(2$)Controller (24)Motor Cord( | ot FRa=10)

Pivot (Red)

Press in the horn onto the
controller pivot and rivet I
down the claws with pliers. \“;’-I

A

(26)32322?;;Zf10) Lﬂ_______i__,i::>>(88)Connector
(FFA-10)
8. ASSEMBLY OF CONTROLLER (S4)EC, Byard
2 - (Blister Packed)
* The propelling battery(7.2V Ni-Cad) <
. : g 5 4%[6 X 6 Bind Screw
also powers the radio control units in this moée .

Some preparation work on the switch is required as shown in the drawing

(28) Connecto
Holder (FFA- l‘?

Swltch(ingiuéift' * Those who use a BEC type radio, please see page 14.
72 Y. (%5 in Radio Set) Jgiiﬁwrgﬁmfza
//y . & o Lléht(only in Cord from Minus ¥ 0
6 cm <= | Peugeot205 Model) (Black) Switch Vi

Remove the insulation
5 mm from the g@d

(32)Lug &

Terminal ~¢Ei;\ i —

(FFA-10) \<:§?, S~_ ——

Note: When w1rei\g\tﬁé “leads, Whlte(T a

erroneous connection of polarity e

may destroy the receiver in a moment. Black
Refer to the diagram at right. %i/* 9)

shown below, radio makers produee
their radios with their own &
color system for the p051t1vﬁ\v//

and the ne at‘ve lead s
Kybsh) \ \
/KO (33)Connector / :
il \ l ez
| | [ g

; \ES {ﬁmznmz.a x 6 Bind Screw
E ,.K (bmmmmm M3 x 12 Screw

M3 x 25 Screw
()

M3 x 6

BB 13x12 Scew sRadio Flace
2. Black (-) =
3. Not used **%* Crimp the terminal on 2 or 3 points
4, Brown (=) with the cutting blades of pliers.
. INSTALLATION OF
MOTOR

Screw

(B4)Motor
(Blister Packeq

(35)Pinion
Gear

M3 ; 3(39)Hexagonal Wrench



10. INSTALLATION OF SERVO HORN

Assembling Way of Servo Savor

Screw came with Fit the B onto
the servo the projection
B8 perpendicularly.

Put the C
Cover it.

Ads o ., h i h Lay the B down with
Just 1t 1n such a way that, when . .

the servo is kept in neutral, an consideration of not
imaginary line drawn on the holes dislocating from

on the servo horr should be parallel the projection.

to the edge of servo.

(40) Both Sided Tape (FFA-10)

Cut both sided adhesive sponge
tape to the length of servo
and affix it.

Use a servo disc which
has holes 13 mm to 16 mm
apart to each other.

o(39)Servo Savor (D)
& (FFA-10)
(36)Servo Savor (A) (FFA-10)

M2 x 5TP
Screw
M3 x 12TP Screw

11. INSTALLATION OF TIE ROD

Tune Up the center
line as indicated
with --2 marked.

(44)Servo Plate
(FFA-4)

Make a clearancé =

about 1 mm here. (& A
|
|

(40)Both Sided Tape ‘
1 (FFA-10)

(42)Tie Rod(FFA-8)

%’m @ D M3 x 3 Set Screw

1 (43)Ball Link(FFA—S)"”’,/ (hmmm M3 x 6 Screw

f — @/ (imm M2 x STP Screw
’ ‘hmmmmbM3 x 12TP Screw




—_— = —S= |

(42)Tie Rod (43)Ball Link
(FFA-8 (FFA-8)

12. INSTALLATAION OF CONTROLLER SERVO

Preparation of Servo Horn

M3 x 12TP +
. —  Screw &r bt =———2
3¢ Washer L ]

2 Enlarge the
<:> hole with
an awl.

(About 61 mm)

Cut off the shaded area.
** Select a hole which is

12 mm away from the Forwar L2 Back
center.
Screw came v 7 l
with the [ \3 Z/
M3.x 12TP : Servo
Screw O @ii € ®

I

l 3¢ Washe E
» R\}$D

Adjust the length marked with
— so that the lines drawn
in the illustration will be
parallel each other.

(46) Servo Spacer

(FFA-7)
M3 x 30TP
Screw
14. INSTALLATION OF MECHANICAL DECK 13. INSTALLATION OF
M3 x 14TP STEERING SERVO .
Screw (47)Resistor—=<=
Holder (FFA-1Q) 5>
(49)Resistor — (48)Resistor -4
M3 x 8TP Collar (FFA-10] S (FFA-10)

Screw
M3 x 30T1P
Screw

. M3 x 14TP\!/
St _
M3x12TP ANCB ¢ Screw
Screw ‘ M3 x 8TP
Screw

(49)Resistor
Collar (FFA-10)

(::) 3¢ Washer (hmmmmm M3 x 12TP Screw
Gmmm}B x 8TP Screw Gmnmmm M3 x 14TP Screw

(}mnnmmmmmmmm M3 x 10TP
q{"v‘nl’.‘l



0il(Blister
(53)Piston Guid Q Packed) i
(Blister Packed) 'Qgg, (SA)Dam?er
0 0 Ring
{52) Damper (51)Damper
(51)Damper Washer -— 0 Ring Washer
(Blister Packed, (Blister Packed)
|
(50)Damper Piston
(Blister Packed) (85)Damper
Case
o)
2
(85)Damper Case Pouring 0il
(Blister Packed) 1. Push down the piston to the vottem and pour oil
to the point as shown. ’
2. Set the parts in order as shown.
3. Completed. \

16. INSTALLATION OF DAMPER END

©

(55)

Damper End ‘
Adjust the length of the
* Make 7 S damper 50 mm for the front
a thread - { ones and 52 mm for the rear

by varying the amount of
tightening the damper end.
Assemble two each of
(55*Damper differently sized Conpress the spring
End ones. with pliers as shown
(FFA-7) and screw in the
damper end.

end 55 with
a screw of M3

17. INSTALLATION OF WHEEL SHAFT

(62)E Ring(E-4)

(29)4.5¢ (59)5¢ Metal (FFA-9)
Pillow Ball N
(FFA-8) (29)4.5¢ Pillow (59)5¢ Metal ¢"'i
. 3all (FFA-8) (FFA-8,
(59/?;22521' {60)Front Wheel %
¥ Shaft(Blister Packed) (59)5¢ Metal
(57)Knuckie Arm{(R) a5l
(FFA-83) (FFA-8, (61)Rear
Wheel Shaft

(57)Knuckle Arm(l
(FFA-3)

(29)4.5¢ Pillow
Ba1l1l(FFA-8)

(58)Knuckle Arm(L)
(FFA-3)

(60)Front Wheel

Shaft(Blister <(59)5¢ Metal Pillow Ball

(FFA-8) (FFA-8)
{58)Knuckle Arm(L)
(FFA-3)

(59)5¢4 Metal
(FFA-8)

(59)5¢ Mete
(FFA-8)

(59)5¢ Metal (FFA-8)
@gm_ (62)E Ring(E-4) (FFA-9)
)

= AN ==



18. INSTALLATION OF FRONT KNUCKLE ARM M3 x 12 Flat Screw

M3 x 12 (64)Swing
Flat Screw Shaft(Blister
Packed)

anm()

(63)Rubber Pipe
(FFA-10)

]

Cut off four pieces

of rubber pipe to (04) Swing Shatc

(Blister Packed)

(45)Damper

F the length of 6 mm. came with
' M3 x 12 3 the collar
4 Flat Screw - (FFA-7) M3 x 12 23 x 14
(65)Damper Stoppe < ) Flat screw S
c FA- ° (63)Rubkter Pipe
Shaft (FFA-8) B s DERLT) (65)Damper
Serew Stopper Shaft
19. INSTALLATION OF REAR KNUCKLE ARM (FFA-8)
M3 x 12 Flat Screw
(5)Pivot l
M3 x 12
. T~ Knuckl
Flat Screw M3 % 12 uckle 7r

Arm
Leave a clearance of

;:0,5 mm between the pivot

Screw

and the knuckle arm.
Do not tighten
X, the flat headed
M3 x 12 screw
(63)Rubber excessively.
Pipe (FFA-10)

(65)Damper
Stopper Shaft

(63)Rubber Pipe
\ (FFA-10)

M3 x 12 M3 % 12
Flat Screw Flat Screw M3 x 14
(65)Damper (65)Damper Stopper fexew
Stopper Shaft ) Shaft (FFA-8)
(FFA-8) M3 x 14

Screw

20. INSTALLATION OF
REAR TIE RODS

(42)Rear Tie (43)Ball Link
Rod (FFA-8) (FFA-8)

M3 .55 12
[EHEEEE Flat Screw

By installing the tie rods at upper (hmmmmm M3 x 14 Screw

position, the model will have under
steering trait; reversely at lower position,

Arar ctaavina tandannasr




21. ASSEMBLY OF TIREES

Cement the tire to the wheel
with cyanoacrylate adhesive.

| (68)Wheel Stopper
(Blister Packed)

(66)Tire
(Blister Packed)

(67)Wheel
(Blister Packed)

(Blister Packed) Fix the hook pin(S) (FFA-8)
into the third hole from
the bottom.

22. INSTALLATION OF

TIRES (87)Hook Pin

(FFA-8)

M4 Nylon
Nut (with
Flange)

(68)Wheels g;ﬁ oS
Stopper /ﬁ‘.fﬁ

Lock the shaft &
inserting something
like an allen wrench
into the rear wheel
when tightening the wheel

stopper.
4¢ Washer

*Align the wheel stopper
(68)with the hexagonal socket
on the inside of the wheel,
and tighten the nut firmly

so that the wheel will not
turn idly.

(68)Wheel (69)Bamper (FFA-1)

Stopper)

=== M3 38

////////// Screw

4¢ Vasher
- M4 Nylon Nut
23. PROCESSING ON BODY

Drill a hole of about 6.5¢

2¢ Hole ‘H‘\?’:?—’\‘:— — —t

ﬂ 3} o > NS 24 Hole Cut off the shaded area, also
3\ ;L//;/ 3 = bore the holes designated in
[ //ﬁ/xfw‘ﬁv’ the drawing.

L fd;

*brill a hole of about 6.5¢

I \ (PEUGEOT)
L=l _—) N @ M4 Nyion N
= ( yion Nut
3 with Flange

<:::> 4¢ Washer

M3 Nut

(CR-X)

2¢ Hole

2¢ Hole

2¢ Hole n____ e a



",

-_— v

24. PAINTING OF BODY

The body of this model is made of policarbonate, transparent
plastic resin, formed into the body shape. When painting the
body, you can finish it more beautiful by washing it well
with neutral detergent, drying it thoroughly with
care not to put any fat or stain
on the surface, and painting in-
side the body. When finiching
it in one color, two or three
coats of the color all over the
inside are enovgh. When you
would apply some color scheme,
use masking tape such as the
Micron Tape to separate areas of

different color, and apply the Leave the headlighs
darkest color first, and lastly transparent without
the lightest color all over. painting them.

KyOSHO

The Micron Line Tape can
be used as masking tape
and as a material to
drawn patterns. They are
available in 6 different
colors and 3 widths.

KyosSHO
The Polyca Colcrs are paints
composed exclusively for
painting polycarbonate resin.
It is very easy to use. There
are 12 different colors.

25., INSTALLATION OF ACCESSORIES

(75)Rear Wiper (FFA-6)

(74)Front Wiper— @8,
(FFA-6)  (71) 4 \§Q
Mirror{R)
(FFA—6P

(76)Wing (FFA-6)

M2 x 5TP Screw

|
(72)Mirror (L) M2 x 5TP Screw

' i
2¢ Washer | M2 x S5TP

(73)Light Cover
(FFA-6)

Screw

Apply decals referring
to the pictures on the
model box or the draw-
ing at left.

— R



26. INSTALLATION OF BODY

N\ Antenna (FFA-11)

ﬁ (78)Hock Pin(L)
‘ (FFA-8)

/ (78)Hook Pin(L)

—Antenna (FFA-11)
Insert the antenna
pipe into the radio
plate.

(77)Nicad Strap(FFA-11)

<:> 2¢ Washer
tenna Cord

of Radio Control (uer M2 x S5TP
Unit Screw

**********************:‘:**;*\‘T‘.

OPERATING THE BEC TYPE RADIO

 k k % % % ok ok ok F ok ko ko k kA kX k X k X % %

What is the BEC type? . . . It is a radic control
system which has connectors for powering the i ' he lug terminals,
receiver and servos from the propelling power - which 'd in step 8, to
source, 7.2V 1200mAh Ni-Cad battery pack. By just tor on the model
plugging in the connectors {(female on the model down to the speed
and male BEC connector on the switch harness,) board.

you can arrange the motor and the radio control

units ready to operate.

nd bolt the
ntroller P

Fixi Lug Terminal Wiri Vie
(Fixing Lug Termi ) (Wiring ¥) BEC Connector

1. Remove the vinyl insulatio:. from
the BEC connector cord.

{RC Radio;:>
Electric | Side

(86)BEC Connector
Model Car

;.$1559 f',
2. Insert the wire :’,;;ﬁ=’43 'i} Side
into the lug ‘ (32)Lug =

. II\ A
tcrminal. Terminal Wi 752V %200 mAh

Bend it in four }

NG TR 7Y (T -
,,,,,,,,

3. Crimp the lug
with pliers.

O3

— EE



27. PAINTING OF BODY (PEUGEOT)

/ / =4
Paint this portion width of / 74 /// 2

5 — émm from bottom with . (
mixed blue in white. White h/

Leave the headlights transparent
without painting them.

—— Leave the each portion of windows transparent

with masking tape.
e§§§;;____(74)Fr°nt Wiper (FFA-6)
o \\

(71)Mirror(R)
(FFA-6)

28. INSTALLATION OF ACCESSORIES (PEUGEOT)

. Apply decals referring
— | to the pictures on
the model box or the

 ==— drawing at left. ?wyj%\

Mirror

= - \ (L) (FFA-6)
?W— \ Cut off leaving
Rear \ pgrtion.
77:’91'.«' Dj I \ = & :‘:,i?_r“ (90}
¥a \iu»’w AN o8 WaBHetys avp) 8l b < N Light Set
Side M2 x 5TP Screw (9)Light s T (92)Strap |
e Holder (FFA-6X_\ K__4 A\
‘ i * X f @ A~
I ’ T N
[ Ek’%l ' 1\_;/ =
~ Top -
29. INSTALLATION OF BODY (PEUGEOT) ﬁ

T Antenna(FFA-11) Insert the antenna \
pipe into the ‘
radio plate.

(78)Hook Pin
_(FFA-8) ,/\

Set in hook pin
the fifth hole
from top and
cut off
leaving
portion.

Cord of Radio

Leave 30mm and 3‘
ent ofF. | (:) 3¢ Washer

(M2 x STP

Cut Anff thic hala anAd Aan~la Carsenee




(Adjustment of Speed Controller) 1. Adjustment for High Speed

Plugz in the 7.2V Ni-Cad battery to the con- Push the speed controlier stick forward.
nector fror the speed controller and mani- If you see the controller horn swing to the
pulate your tranmsmitter. While adjusting the direction as shown and che motor run fast,
model, put it on the box or something like it is adjusted right. You can tell RPM ratio

that in order to keep it aloof from the ground Dy the motor sourd.
since the wheels will turn.

Adjust the ball

link adjuster in
Ball Link such a way that the
speed controller is
positioned as shown
in the drawing at
left when both the Pull the stick backward. If you see the motor
controlier stick run when the controller horn is positioned as
and the trim lever shown below, everythng is in order.
are kept in neutral.
Neutral Position (This is the motor
halting position.)

2. Adjustment for Reverse Running

When the speed
controller is [~/
not controlled||”
correctly as
shown in 1 & 2

change the servo horn. (A~ Larger Servo
Horn
k k Kk k k k k k Kk k k% ok k k k k k k kK k k k k x %
RUNNING THE HONDA CR-X

* k k kK %k k Kk k Kk k k k k k k k k k k *k * k k k k *
The same battery powers the radio and (Check: hefore Every Run)
motor. As soon as the car starts to slow 1. Check to see if all bolts and nuts are
down, recharge the battery. Otherwise you tightened firmly.
will quickly lose control. 2. Check to see Ni-Cad battery is fully

charged.

3. Check to see if the steering and speed
control is in proportion to your control
of the transmitter.

4. Check to see that all wiring is properly
insulated.

5. Check to see if parts are moving smootyly.

(Operating Procedures)

1. Turn transmitter switch on.

2. Switch on the receiver.

3. Check to see if the radio system is workin
properly.

After running, always remove the battery
from the car.

Note: When turning off the switches, turn off
the receiver first then transmitter.
Otherwise, the servos may be left in
a position other than neutral.

(Trouble shooting if the car does not start)

Ni-Cad
Battery

1. Poor contact of connectors of batteries,
connector, and speed control.

2. Check to see if the Ni-Cad battery is full:
charged.

3. Check to see shortage of battery power for
the transmitter.

4. Signal jamming from other radios.

- W s



OPTIONAL PARTS
— Spare Parts - Price List

Cptional Bearing)
(Cp & FF-1 Bracket Set

These ball bearing will make the model run

faster smoothly and prolong the running o)
duration. ®]
o) o
O oA
o O

(1) Lower Bracket ... 2 (2)Lower Suspension
AR oavasara 4
-

Two each ball bearings
4 6 mm dia. x 10 can be
adopted to the ~—
center shaft.

(19) Upper Suspension (20) Upper Suspension
HOXAEL wis svavwrove 2 D

FF-2 Gear Set

(13) Side Gear

2 each 5 mm dia. x 190
bearings to kn-uckle arms,
8 pcs in total.

(14)Differencial
qu Geéar: uwwsesn 4
(12)Spur Gear ... 1

(Pinion Gear)

FF-3 Mechanical Deck

15 teethed pinion gear ig included in the
kit. 13 and 14 teethed oues are available

optionally.
Gear Ratio Parts NO. (41)Mechanieal
152 58 & X Déek: vaww I
142 4.07: 1 FF-24
13Z 4.38: 1 FF-25
b (Motor)

The standard mctor in the kit is the Le Mans )
Stock 05 motor. Other types of Le Mans FF-4 Chassis Collar Set

motors are serviceable separately. @l: ~ : =
E\‘\j A )

1
480G | High Speed for 8 min. Gold | 1897 (9)Mechanical Deck [
— , : s Ball(A) .... 1 end R
480S | High Speed for 8 min. Blue 1891 (o ‘ =
—_—
480T | High Torque for 8 min. Green | 1892 @ [: Gy serve Plate 1
600E | High Torque for 10 amin.| Black | 1894 |  ~—m— = 7777 T e 1
(16)Mechanical Deck
BALL(B). weieas 4
(0il) ° g
Assorment of 3 kind (S,M, o8
and H) of the 1951 damper (1) Reas Mouie 1

oils

(7)Front Shaft Mount ... 1 <:>[]

(3)Suspension Collar .. 4




FF-5 Shaft Set

[ ]

(4)Lower Suspension
Shaft ... 4

(21)Upper Suspenlen
Shaft ..... 4

[ m— |

(65)Damper Stopper Shaft ... 4

FF-6 Motcr Mount

0

(6)Motor Mount

1 C) 5

O

FF-7 Metal Set

(Actual Size)

(8)6¢ Metal .... 2

(59)5¢ Metal ... 8 @

FF-8

©

Joirt Sec

(10)Main Shaft ...... 1

=T

(11)Joint. <cs 1

FF-9 Main Chassis

(17)Main chassis .... 1

FF-10 " Body Mount

(18)Body Mount .... &

FF~11  Connector Set

(23)Motor Cord @:
(Red) ... 1
(::::}::::::

(24)Motor Cord
(White) .. 1

- ==CRa
(33)Connectol ..... 1
FF-12 Pinion Gear

(35)Pinion Gear 15T

184C Both Sidea Tape
(40)Both Sided
Tape ... 1
FF-13 Tie Rods Set
(42)Tie kKod seses 4
5
(43)Ball Link .... 4 @ 3

(29)4.5¢ Pillow Ball .... &

Ol

FF-14  Damper Set
(Actual Size)
<§) (85)Damper Case
snesese; 2
D:ﬂ (50)Damper Piston
swes 2

o (52)Damper O Ring ... 2

Uﬂ] (53)Piston Guide .... 2

W (56)Damper Spring

= PR =

FF-15 Wheel Shaft Set
EDB_SJ:—-—DM (60)Front Wheel
Shaft e 2
(61)Rear Wheel
© T Tm Shaft ... 2
<::> ﬂj (68)Wheel Stopper
O T
FF-16  Swing Shaft

(Actual Size)

(64)Swing Shaft QZQ
s 2

EF-39

H§%§£, T D

(77)Ni-Cad Strap .... 6

Ni-Cad Strap

SD-79  Antenna Pipe

(81)Antenna Pipe .... 5

FF-17 Knuckle Arm Set

(69)Bumper .... 1

=—0—= o

(58)Knucle Arm(L)
2

L
Y,

A
A

FF-18

(57)Knuckle Arm(ER

Accessory Set

(73)Light .... 1

=\ i
S J

(7€)Wing ..... 1

4 g N
C:::] (71)Mirror
(R o~ (74)Front

[::) (72)¥i§ror Wiper ... 2
————




FF-19 Servo Holder

(55)Damper End
sonese

(45)Collar ror
setting Damper

D
©

E— iy 2
(46)Servo Spacer
R ¢

(22)Body Hook
Spacer ... 2

5]

BB-10 Controller Set

(47)Resistor Stopper ... 2

=
o B g | J
(48)Resistor = = =
ewiaze  oF
(25)Controller oo

Horm: :aiis: A

(26)Controller
PIvOt e A

(28)Connector

Holder .... 2 Cjt:j

(27)8¢4 Stopper Ring@
PSR |

. T
I

(30)Controller
Spring ....

(31)Stopper Metal
for Controller

(29)4.5¢4 Pillow
Ball s E

(88)Connector =
iw 2

(84)Controller
PC Board
1.

(86)BEC Connector ....

==
©m

1
—
—
(32)Lug Terminal

seam 2

FF-20 5.8¢ Pivot

(o

(5)Pivot ... 8

RK-28 Servo Savor 3et

(36)Servo Savor(A)

oo
oo
o o

’@\ (46)Tire .

- 19 -

2

FF-22 Wheels

fo0.3b

FF-23 Body (CRX)

(67)Wheel

(70) Body

FF-24 « Decal (CRX)

(82)DPecal i+ 1

1889 Body Pin

EP-22 Hook Pin

(87)Hook Pin(S)
..... 5

0

FF-25 Resistor Collar

(49)Resistor
Collar ...

: Of

FF-26 Screw Nut Set

Printed in Japan



